m 1190 RC 8 WHITE 2009 <2009><AU><996017>

SHOCK ABSORBER
8052
Repara_tuijit I ’ReparqturiKit
T || @ e
Teile mit Teile mit
Parts with™~| Parts with
LOCTITE 243
(.
{ ':‘:; )
@@
Pos Part Number Description Additional Text Quantity

1* 36120781SA MONOSHOCK LOWER PART CPL. 1.00
2 4014033181 MONOSHOCK TOP PART CPL. 08 1.00
3* 4618053351 Compression cpl. 1.00
4* 917500028 SPRING (55) 95N/MM 160 D=10,75 1.00
5 36120559 SPRING RETAINER 1.00
6 40140342S ADJUSTING RING + SCREW M5 1.00
7 0912050203 AH SCREW DIN0912-M 5X20 1.00
8 50180095 HS cylinder-head screw R1/8 18 1.00
9 46810893 O-ring 5,28x1,78 NBR70 black 1.00
10 36120151 HS lock screw M5x6 1.00
14 40140337 ADAPTER BUSHING 10X24 4.00
15 46811208 Rubber cap do not open 22x5,5 1.00
16* 52000079 STICKER WP KTM 1.00
17 40140332 Round-wire snap ring 43x1,5 2.00




20 17187E07 MONOSHOCK RC8 09 1.00
21 69004089000 HH COLLAR SCREW M10X42 WS13 08 2.00
97 5018034251 SHOCK ABSORBER FLUID 5 LT '03 0,33L 1.00
98* R12019 REPAIR KIT BEARING/SEAL 1.00
99* R17005 REPAIR KIT 1.00

* = New part




